Parts List \‘

Parts # Description

HB114746
HB114747
HB100550
HB100551
HB100553
HB100554
HB100556
HB100560
HE103671
HB108810
HB109814
HE109831
HB108832
HB109834
HB109842
HB109846
HB109847
HB109849
HB108850
HB 109851
HB110112
HB112738
HB112794
HB114415
HB114721
HB114743
HB114744
HB114749
HB114751
HB114752
HB114753
HB114754
HB114755
HB114761
HB114762
HB114763
HB114776
HB114777
HB114930
HB114931
HB204000
HB204004
HB204016
HB204017
HB204018
HB204020
HB204021
HB204022
HB204027
HB204028
HB204037
HB204048
HB204080
HB204081
HB204083
HB204118
HB204125
HB204139
HB204141
HB204146
HB204147
HB204242
HB204260
HB204275
HB204424
HB204446
HB204456
HB204457
HB204458
HB204552
HB204562
HB204566
HB204569
HB204570
HB204577
HB204583
HB204595
HB204615
HB204616
HB204617
HB204621
HB204649
HB204655
HB204656
HB204778

FRONT SWAY BAR SET V2 (2.0, 2.2, 2.4, 2.6MM) HB204779
REAR SWAY BAR SET V2 (2.2/2.4/2.6/2.8/3.0MM) HB204780
PAN HEAD SCREW M5X8MM (HEX SOCKET/10PCS) HB204781
LOCK NUT M2.5 (4PCS) HB204782
WASHER M2.9X8X0.5MM (8PCS) HB204840
SET SCREW M3X14MM (4PCS) HB204841
FLAT HEAD SCREW M3X14MM (HEX SOCKET/10PCS) HB204846
BUTTON HEAD SCREW M3X16MM (HEX SOCKET/10PCS) HB204847
FLANGED LOCK NUT M3 (10PCS) HB204860
SHOCK SPRINGS (GOLD/68MM/79.6GF/2PCS) HB204865
SHOCK SPRINGS (BLUE/83MM/61.6GF/2PCS) HB204866
SHOCK SHAFT (29MM STROKE/2PCS) HB204867
SHOCK BOOT (29MM STROKE/2PCS) HB204869
SHOCK BOOT (38MM STROKE/2PCS) HB204870
A-MOUNT HB204871
HINGE PIN BUSHING SET HB66247
PLASTIC SPACER SET HB67195
HINGE PIN SET (FRONT OUTER 2PCS) HB67196
HINGE PIN SET (REAR OUTER 2PCS) HB67197
BUMPER HB67199
ALUMINUM BALL 6.8X9X3MM (4PCS) HB67200
BUTTON HEAD SCREW M2.5X8MM (HEX SOCKET/10PCS) HB67202
WASHER SET 3X7MM (0.5MM/1.0MM/ORANGE/6PCS) HB67204
WING MOUNT V2 (+10MM) HB67206
AXLE BOOT (CENTER/REAR/4PCS) HBB7211
DIFF RING / INPUT GEAR SET (43/13) HB67213
SHOCK PISTON SET V2 (16MM/ORANGE/6 PAIRS) HB67351
ALUMINIUM SERVO SAVER ARM (BLACK) HBB7376
SERVO SAVER DUST COVER (4PCS) HB67394
STEERING BRACE V2 HB67464
SHOCK CAP BUSHING (4PCS) HB67491
SHOCK BELLOW BLADDER (4PCS) HB67516
CENTER BULKHEAD SET HB67528
BUTTON HEAD SCREW M2.6X6MM (HEX SOCKET/10PCS) HB67529
INPUT SHAFT CLIP/SHIM SET (4PCS) HB67534
ALUMINIUM WING MOUNT WASHER (BLACK/2PCS) HB86598
SHIM 4X10X0.3MM (12PCS) HB94531
SHOCK CARTRIDGE MAINTENANCE SET (1 PAIR) HB94554
BIG BORE SHOCK BODY 29MM (2PCS) HBO4675
BIG BORE SHOCK BODY 38MM (2PCS) HB94677
CHASSIS BRACE CARBON SET (E817) HBB028
SET SCREW M4X16MM (6PCS) HBB033
UNIVERSAL SET (FRONT) HBB034
CHASSIS GUARD SET HBC8019
FLUSH MOUNT FASTENER SCREW (M3.0/10PCS) HBCB8021
BATTERY HOLDER SET (E817) HBC8022
BATTERY STRAP (E817) HBC8096
ELECTRONICS MOUNT SET (E817) HBC8100
DIFF O-RINGS V2 (6MM/10PCS) HBC8101-1
HINGE PIN INNER (2PCS/817/819 SERIES) HBZ084
D8 SERIES GEARBOX SET (NEW) HBZ086
BODY MOUNT SET (817 SERIES) HBZ087
BUTTON HEAD SCREW M3X25MM (6PCS) HBZ150
MOTOR MOUNT SET (E817) HBZ216
FOAM ADHESIVE PAD (E817) HBZ224
TURNBUCKLE M5 X 59MM (2PCS) HBZ234
1:8 REAR WING (BLACK) HBZ307
PIN 2.5 X 14MM (6PCS) HBZ352
BALL END 6.8 X M5 (OFFSET) (2PCS) HBZ353
SCREW TYP SHOCK PIN SET (LHX2 / RHX2) HBZ354
SET SCREW M4X25MM HBZ356
DOGBONE 185MM HD (SHORT PIN) HBZ357
BALL BEARING 8X16X5MM V2 (2PCS) HBZ544
HEAVY DUTY SPUR GEAR (48T) HBZ546
BIG BORE SHOCK CAP SET V3 (2PCS) HBZ547
REAR UNIVERSAL SET 93.0MM HBZ548
SWAYBAR PIVOT BALL V2 SET HBZ663
38MM STROKE SHOCK SHAFT (+5MM EXTENSION/2PCS) HBZ676
1-PC SWAYBAR LINK (2PCS) HBZ684
E819 REAR CENTER DOGBONE (36MM) HBZ700
SERVO SAVER TUBE HBZ702
REAR SHOCK TOWER V3 HBZ721
SERVO SAVER SPRING (HARD) HBZ722

SHOCK END V2 (LONG/4PCS)

FRONT CHASSIS BRACE HD

43T DIFF RING GEAR (FOR 13T INPUT GEAR)
CLAMPING SERVO SAVER NUT V2
STEERING ARM TYPE 4

STEERING RACK

STEERING RACK BUSHING

HUB ARM SET TYPE 5

SHOCK STANDOFF 9MM ALUMINUM (2PCS)
KINGPIN V3 SET

STEERING BLOCK BUSHING SET 1:8 (4PCS +1MM / 2PCS OMM / 2PCS +2MM)
HINGE PIN BUSHING SET V2

Parts # Description

B-MOUNT V2
C-MOUNT V2 (-.75 - +0)

D-MOUNT V2 (3.00-3.75)

TURNBUCKLE M5 X 38MM

FRONT SUSPENSION ARM SET (2PCS/D8 EVO)

REAR SUSPENSION ARM SET (2PCS/D8 EVO)

CASTER BLOCK SET LIGHTWEIGHT (22.5 DEGREE)
STEERING BLOCK SET LIGHTWEIGHT (6 DEGREE)

D8 DROOP SCREW V2

HUB CARRIER LIGHTWEIGHT

ARM SPACER 5MM (4PCS)

CHASSIS E8 WORLD SPEC

FRONT SHOCK TOWER (TALL)

FLANGED BALL (7 X 12.5)

WASHER (M3 X 7 X 2)

STEERING BALLEND 6.8MM (4PCS)

LIGHTWEIGHT STEERING POST (2PCS)

LIGHTWEIGHT WHEEL HEX HUB (2PCS)

LIGHTWEIGHT OUTDRIVES (2PCS)

LIGHTWEIGHT BALL (6MM/4PCS)

LIGHTWEIGHT DIFFERENTIAL SHAFT (2PCS)
LIGHTWEIGHT SHOCK STAND OFF (2PCS)
LIGHTWEIGHT FIXING BALL (4PCS)

LIGHTWEIGHT STEERING PUSH ROD BALL (4PCS)
LIGHTWEIGHT DIFF AXLE SHAFT (2PCS)

LIGHTWEIGHT SHOCK END BALL (4PCS)

SHOCK END/SHOCK SPRING RETAINER SET

SERVO ARM SET

SERVO SAVER CRANK SET

STEERING TURNBUCKLE 4X55MM (2PCS)

STEERING LINKAGE SET

BALL END SET

BIG BORE SHOCK SPRING ADJUST NUT (BLACK/2PCS)
BIG BORE SHOCK BOTTOM CAP (BLACK/2PCS)

BALL 5.8X5.6MM (4PCS)

WASHER 13X16X0.2MM (10PCS)

FLAT HEAD SCREW M4X15MM (HEX SOCKET/10PCS)
BUTTON HEAD SCREW M4X10MM (HEX SOCKET/10PCS)
CAP HEAD SCREW M3.5X14MM (8PCS)

CAP HEAD SCREW M3.5X42MM (8PCS)

BALL BEARING 6X10X3MM (2PCS)

BALL BEARING 12X18X4MM (2PCS)

BALL BEARING 12X21X5MM (2PCS)

DIFFERENTIAL HOUSING

DIFFERENTIAL PADS

DIFFERENTIAL SHAFT

3X17MM SHAFT (4PCS)

6.8MM BALL END (L) (4PCS)

HARD STEEL DIFFERENTIAL GEAR SET

FLAT HEAD SCREW M3X12MM (HEX SOCKET/10PCS)
FLAT HEAD SCREW M3X18MM (HEX SOCKET/10PCS)
FLAT HEAD SCREW M3X20MM (HEX SOCKET/10PCS)
ANTENNA PIPE SET

BUTTON HEAD SCREW M3X15MM (HEX SOCKET/4PCS)
WASHER M3X8MM (10PCS)

CAP HEAD SCREW M2X5MM (10PCS)

FLAT HEAD SCREW M4X10MM (HEX SOCKET/THIN TYPE/4PC)
BUTTON HEAD SCREW M3X8MM (HEX SOCKET/10PCS)
BUTTON HEAD SCREW M3X10MM (HEX SOCKET/10PCS)
BUTTON HEAD SCREW M3X12MM (HEX SOCKET/10PCS)
BUTTON HEAD SCREW M3X18MM (HEX SOCKET/10PCS)
BUTTON HEAD SCREW M3X20MM (HEX SOCKET/10PCS)
CAP HEAD SCREW M3X12MM (6PCS)

CAP HEAD SCREW M3X18MM (10PCS)

CAP HEAD SCREW M3X20MM (6PCS)

CAP HEAD SCREW M3X22MM (12PCS)

LOCK NUT M3 (6PCS)

LOCK NUT M3 THIN TYPE (4PCS)

FLANGED LOCK NUT M4 (4PCS)

SET SCREW M3X3MM (6PCS)

SET SCREW M3X5MM (10PCS)

SET SCREW M4X4MM (4PCS)

SET SCREW M4X5MM (8PCS)
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Option Parts List \‘

Parts # Description

HB109806
HB109807
HB109808
HB109809
HB109811
HB109812
HB109813
HB109815
HB109816
HB109817
HB109841
HB109843
HB113476
HB114201
HB114202
HB114414
HB114487
HB114488
HB114490
HB204015
HB204029
HB204042
HB204043
HB204251
HB204252
HB204327
HB204341
HB204342
HB204436
HB204444
HB204445
HB204470
HB204471
HB204476
HB204478
HB204479
HB204554

Notes

SHOCK SPRINGS (GREEN/68BMM/60.8GF/2PCS)
SHOCK SPRINGS (WHITE/6BMM/64.6GF/2PCS)
SHOCK SPRINGS (BLUE/68MM/68.9GF/2PCS)
SHOCK SPRINGS (YELLOW/68MM/73.8GF/2PCS)
SHOCK SPRINGS (RED/68MM/86.1GF/2PCS)
SHOCK SPRINGS (GREEN/83MM/54.7GF/2PCS)
SHOCK SPRINGS (WHITE/83MM/57 .9GF/2PCS)
SHOCK SPRINGS (YELLOW/83MM/65.7GF/2PCS)
SHOCK SPRINGS (GOLD/83MM/70.3GF/2PCS)
SHOCK SPRINGS (RED/83MM/75.8GF/2PCS)
LIGHTWEIGHT SPUR GEAR (48T)

ARM MOUNT (B/OMM)

SHOCK SPRINGS (ORANGE/83MM/82.1GF/2PCS)
1/8 BUGGY DISH WHEELS V2 (WHITE/4PCS)

1/8 BUGGY DISH WHEELS V2 (YELLOW/4PCS)
WING MOUNT V2 (STANDARD)

ALUMINUM WASHER 3X6X0.5MM (ORANGE/20PCS)
ALUMINUM WASHER 3X6X0.75MM (ORANGE/20PCS)
ALUMINUM WASHER 3X6X1.5MM (ORANGE/20PCS)
UNIVERSAL SET (REAR 91.5MM)

PIN 2.5X12MM (5PCS)

SPUR GEAR 59T MODULE 0.8

SPUR GEAR 60T MODULE 0.8

1:8 REAR WING (YELLOW)

1:8 REAR WING (WHITE)

RIDE HEIGHT GAUGE (15-45MM)

FRONT SHOCK KIT V2

REAR SHOCK KIT V2

Parts # Description

HB204673
HB204674
HB204675
HB204676
HB204677
HB204678
HB204679
HB204680
HB204681
HB204686
HB204842
HB204843
HB204848
HB204861
HB204862
HB204863
HB204873
HB204874

SILENCER BUGGY BODYSHELL LIGHTWEIGHT (JCONCEPTS)

FRONT SWAY BAR SET V2 (2.3, 2.5MM)
REAR SWAY BAR SET V2 (2.5, 2.7MM)
5§15 BUGGY BODYSHELL STANDARD (JCONCEPTS)

515 BUGGY BODYSHELL LIGHTWEIGHT (JCONCEPTS)

ARM MOUNT 2-DQT (B/+0.7MM)

LIGHTWEIGHT WHEEL HEX HUB 2PCS (NARROW)
BRASS WHEEL HEX HUB 2PCS (NARROW)

E819 ALUMINUM SERVO MOUNT

STEERING ARM TYPE 1

STEERING ARM TYPE 2

STEERING ARM TYPE 3

STEERING ARM TYPE 5

STEERING ARM TYPE 6

HUB ARM SET TYPE 1

HUB ARM SET TYPE 2

HUB ARM SET TYPE 3

HUB ARM SET TYPE 4

CHASSIS WEIGHTS SET (3X8G / 1:8 BUGGY)
WOVEN GRAPHITE ARM COVERS (FRONT)
WOVEN GRAPHITE ARM COVERS (REAR)

FRONT SWAY BAR SET (1.8, 1.9, 2.1MM)
STEERING BLOCK SET LIGHTWEIGHT (0 DEGREE)
STEERING BLOCK SET LIGHTWEIGHT (2 DEGREE)
STEERING BLOCK SET LIGHTWEIGHT (4 DEGREE)
CASTER BLOCK SET LIGHTWEIGHT (17.5 DEGREE)
CASTER BLOCK SET LIGHTWEIGHT (20 DEGREE)
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